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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part24.232
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FCC Test Report of E397Bu-501

FCC ID: QISE397BU-501

TESTING

Conducted Power of Transmitter

Table 1 Measurement Results

RF Output Power (Conducted)

TEST CONDITIONS Channel512(B) Channel661(M) Channel810(T)
1850.2MHz 1880.0MHz 1909.8MHz
dBm dBm dBm
Trom / Vinom Measured Limit Measured Limit Measured Limit
™1 29.48 29.65 28.81 29.65 29.34 29.65
T™M2 25.12 29.65 25.54 29.65 25.5 29.65
TEST CONDITIONS Channel9262(B) Channel9400(M) Channel9538(T)
1852.4MHz 1880.0MHz 1907.6MHz
dBm dBm dBm
Trom ! Viom Measured Limit Measured Limit Measured Limit
T™M3 22.20 29.65 22.15 29.65 21.95 29.65
Case1 22.38 29.65 22.26 29.65 22.13 29.65
Case2 22.28 29.65 22.37 29.65 22.39 29.65
e Case3 21.59 29.65 21.32 29.65 21.85 29.65
Case4 21.56 29.65 21.24 29.65 21.87 29.65
Case1 21.94 29.65 21.12 29.65 20.86 29.65
Case2 20.62 29.65 20.27 29.65 20.48 29.65
TM5 Case3 20.79 29.65 20.55 29.65 20.93 29.65
Case4 20.38 29.65 20.63 29.65 19.67 29.65
Caseb 22.02 29.65 21.28 29.65 21.43 29.65
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TESTING

Effective Isotropic Radiated Power of Transmitter (EIRP)

Table 2 Substitution Results

o Substitution

Test | Freq. Meas. | Substitution | sGp | g pstitution | 2P'® Level FCC
Mode | [MHz] Level Antenna Gain [dBIi] Loss (EIRP) limit Result

[dBm] Type [dB] [dBm]

[dBm] [dBm]

T™M1 | 1850.2 | 32.83 Horn Ant. 29.27 4.5 1 32.77 33 Pass
™1 | 1880.0 | 32.16 Horn Ant. 29.16 4.5 1 32.66 33 Pass
TM1 | 1909.8 | 32.69 Horn Ant. 28.97 4.8 1 32.77 33 Pass
T™M2 | 1850.2 | 28.47 Horn Ant. 24.92 4.5 1 28.42 33 Pass
T™M2 | 1880.0 | 28.89 Horn Ant. 25.31 4.5 1 28.81 33 Pass
T™M2 | 1909.8 | 28.85 Horn Ant. 25.11 4.8 1 28.91 33 Pass
TM3 | 1852.4 | 25.55 Horn Ant. 21.92 4.5 1 25.42 33 Pass
TM3 | 1880.0 | 25.50 Horn Ant. 22.02 4.5 1 25.52 33 Pass
T™M3 | 1907.6 | 25.30 Horn Ant. 21.54 4.8 1 25.34 33 Pass

Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the

following formula should take to calculate it,

EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part24 Subpart E
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1 Test Plot

1.1 Test Mode =TM 1
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TESTING

1.2 Test Mode =TM 2
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HUAWE| FCC ID: QISE397BU'501 /{”'ﬁ\\f TESTING

1.3 Test Mode =TM 3
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part24 Subpart E
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HuAawel FCC ID: QISE397BU-501 ;{’4,4{’7?‘\‘»\; TESTING

TM1:GPRS/GSM
Channel 512

@ *RBW 3 kHz Marker 1 [T1 ]
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@ *RBW 3 kHz Marker 1 [Tl ]
* VBW 10 kHz 14.18 dBm
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@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 11.92 dBm
Ref 35 dBm Att 30 dB SWT 5 ms 1.852095513 GHz
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@ *RBW 3 kHz Marker 1 [Tl ]
* VBW 10 kHz 18.22 dBm
Ref 35 dBm Att 30 dB SWT 115 ms 1.880035256 GHz
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@ *RBW 3 kHz Marker 1 [Tl ]
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@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 12.88 dBm
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@ *RBW 3 kHz Marker 1 [T1 ]
* VBW 10 kHz 18.68 dBm
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@ *RBW 3 kHz Marker 1 [Tl ]
* VBW 10 kHz 14.43 dBm
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HUAWE| FCC ID: QISE397BU'501 17’///‘_/-?\\\‘3: TESTING

TM3: WCDMA
Channel 9538

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 12.35 dBm
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[—30 Temp [L [ TL HW]
4.93 asn|EN
1.905514667 GHz
20 Temp |2 [T1 OHW]
M 1 .28 dBm
} 1.9096671308 GHz L
Wmmn i PR
j_ T2
I f i\
[—-10 [ \
20 ‘J L 3DB
g Vitetela]
Mﬁ
[—-50
[—-60
Center 1.9076 GHz 1 MHz/ Span 10 MHz
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part24 Subpart E
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Huawel FCC ID: QISE397BU-501 2”7_"?\\\‘3: TESTING

TM1:GPRS/GSM
Left Edge
Channel 512

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.89 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 1.849980000 GHz

Offdet 10J4 dB

30

unx |
LVL
10

—-10 I

D1 -13 Bm
! i

—-20

[--30

[—-40

[--60

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz

Report No: Confidential Information of HUAWEI. No Page2, Total7
SYBH(Z-RF)006112011-2003  Distribution without Permission



g@ FCC Test Report of E397Bu-501 SacwrA
HUAWE| FCC ID: QISE397BU'501 %”//,_R\\\‘\b: TESTING

Right Edge
Channel 810

® * RBW 3 kHz Marker 1 [T1 ]
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Report No: Confidential Information of HUAWEI. No Page3, Total7

SYBH(Z-RF)006112011-2003  Distribution without Permission



g@ FCC Test Report of E397Bu-501 Sacwek
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TM2:EDGE
Left Edge
Channel 512

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -25.70 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 1.849990000 GHz
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HUAWEI FCC ID: QISE397BU-501 %”7_"?\\\‘3: TESTING
Right Edge
Channel 810
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -27.38 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 1.910035000 GHz
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Left Edge
Channel 9262
<§é;> *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -22.61 dBm
Ref 35 dBm Att 50 dB SWT 2.5 ms 1.849950000 GHz
Offdet 10J]4 dB
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= TESTING

Right Edge
Channel 9538

@ “RBW 50 kiz
*VBW 200 kHz

Ref 35 dBm Att 50 dB SWT 2.5 ms

Marker 1 [T1 ]

-24.87 dBm
1.910045000 GHz
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Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part24 Subpart E
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Ref 35 dBm

Att

TM1:GPRS/GSM
Channel 512

*RBW 1 kHz Marker 1 [T1
* VBW 10 kHz

55 dB SWT 145 ms

-33.48 dBm
9.225961538 kHz

Offget 9.9 dB

30
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/@ * RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -30.04 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
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[-20
LVL
10
o
—-10
D1 -13 ¢Bm
20 3DB
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Start 150 kHz

2.985 MHz/ Stop 30 MHz
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@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.21 dBm

Ref 35 dBm Att 50 dB SWT 115 ms 1.822179487 GHz
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Channel 661

@ *RBW 1 kHz Marker 1 [T1
*VBW 10 kHz -33.31 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offget 9 dB
[—30
|==
20
a5
LVL
10
[— 0
[—-10
D1 -13 Bm
20 3DB
—-30
., ?"%M I M P P N i
P T T e Vo
[—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Report No: Confidential Information of Huawei. Pageb5, Total28

SYBH(Z-RF)006112011-2003

No Distribution without Written Permission



S\,
g% FCC Test Report of E397Bu-501 S @

HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 KkHz -29.87 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
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@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.83 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offget 1041 dB
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Channel 810

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.19 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz
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/%>. *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.70 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
[~30
20
LVL
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[~ 0
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D1 -13 Bm
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Start 150 kHz

2.985 MHz/ Stop 30 MHz
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@ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.05 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
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Ref 35 dBm

Att

TM2:EDGE
Channel 512

*RBW 1 kHz Marker 1 [T1
* VBW 10 kHz

55 dB SWT 145 ms

-34.19 dBm
9.903846154 kHz
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Huawel  FCC ID: QISE397BU-501

/& *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -28.85 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
30
-20
LVL
10
o
--10
D1 -13 ¢Bm
20 3DB

[-50

-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

@ *RBW 1 MHz
* VBW 3 MHz

Marker 1 [T1 ]
24.05 dBm

Re f 35 dBm Att 50 dB SWT 115 ms 1.822179487 GHz
Offget 1041 dB
[—30
1
v |==
20
1235
LVL
10
[— 0
—-10
D1 -13 Bm
L o l["& Py v . L A |
S AT T eI Ry e ettty oo
[—-30
[—-40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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g@ FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

Channel 661

@ *RBW 1 kHz Marker 1 [T1
*VBW 10 kHz -32.89 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 11.259615385 kHz
Offget 9 dB
[—30
|==
20
11235
LVL
10
[— 0
—-10
D1 -13 Bm
20 3DB
130
[—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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Huawel  FCC ID: QISE397BU-501

/& *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.81 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9 dB
30
[-20
LVL
10
o
—-10
D1 -13 Bm
20 3DB

[-50

-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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HUAWEl FCC ID: QISE397BU-501 T

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.77 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offget 1041 dB
30 T
4 |==
20
1235
LVL
10
[— 0
—-10
D1 -13 Bm
B by &
20 WA R R AT e L S e s P
[—-30
[—-40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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Huawel  FCC ID: QISE397BU-501

Ref

35

dBm

Att 55 dB

Channel 810

*RBW 1 kHz Marke

*VBW 10 kHz

SWT 145 ms

r 1 [T1

]

-33.74 dBm

9.000000000 kHz

Off

9 dB

30

20

LVL

[-10

D1 -13

-20

[-50

-60

]

AF o

A

Start 9 kHz

14.1 kHz/

Stop 150 kHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

/& *RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -28.36 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
30
-20
LVL
10
o
--10
D1 -13 Bm
=20 3DB

-50

[~-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

@ *RBW 1 MHz
* VBW 3 MHz

Marker 1

[T1 ]
22.97 dBm

Ref 35 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
Offget 1041 dB
[—30
E |==
20
ax|
LVL
10
[— 0
—-10
D1 -13 dBm
--20 #WMN A 'JW‘ et
,&k&m AR AN Bt iy 3DB
[—-30
[—-40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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g@ FCC Test Report of E397Bu-501

HUAWEI

FCC ID: QISE397BU-501

TM3: WCDMA
Channel 9262

/é; *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.903846154 kHz
Offget 9.9 dB
—30
|==
20
1125
LVL
—10
[— 0
[—-10
D1 -13 Bm
20 3DB
_1—30
MW&W
R A % A i
[—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

/& *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -30.58 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9 dB
30
-20
LVL
10
o
--10
D1 -13 ¢Bm
20 3DB

[-50

-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 19.92 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offget 1041 dB
[—30
|==
,
20 i
11235
LVL
10
[— 0
[—-10
D1 -13 Bm
20— bttt P M@W@Wﬁﬁwm
[—-30
[—-40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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HUAWEI

FCC ID: QISE397BU-501

@

Ref 35 dBm

Channel 9400

*RBW 1 kHz Marker 1 [T1
*VBW 10 kHz

Att 55 dB SWT 145 ms

-34.67 dBm
9.000000000 kHz

Offget 9.9 dB

30

20

LVL

10

-10

D1 -13 Bm

[-20

MWW%W Nt 'Mﬂi\« TR

[-50

--60

Start 9 kHz

14.1 kHz/

Stop 150 kHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

/@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -29.76 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
30
20
LVL
10
o
--10
D1 -13 Bm
=20 3DB

'ﬁhihﬂﬂ
Lalui i S

-50

-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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HuAwWel FCC ID: QISE397BU-501 Yy

@ * RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 20.09 dBm

Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz

Offget 1041 dB

[~30
L2
1
4
20
LVL
10
[~ O
—-10
D1 -13 Bm
[ - £ L et ekb b Ao
—-20 J‘Iﬁv‘:

i P N N C MR g WEPEP 305

--30
F-40
—-50
--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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HUAWEI

FCC ID: QISE397BU-501

&

Ref 35 dBm

Channel 9538

*RBW 1 kHz Marker 1 [T1
*VBW 10 kHz

Att 55 dB SWT 145 ms

-33.31 dBm
9.000000000 kHz

Offget 9.9 dB

30

20
in e |

10

F-10

D1 -13 Bm

-20

e R R o e A

-50

Start 9 kHz

14.1 kHz/

Stop 150 kHz
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gg FCC Test Report of E397Bu-501
Huawel  FCC ID: QISE397BU-501

/%>. *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -29.27 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9 dB
30
20
LVL
10
[~ 0
—-10
D1 -13 Bm
20 3DB

-50

[~-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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HUAWEl FCC ID: QISE397BU-501 o e

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 20.38 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
Offget 1041 dB
[—30
:
20
LVL
10
—0
[—-10
D1 -13 Bm
n oo fhakc
W%WWW S

[—--30
[—-40
[—-50
—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
END
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¥ FCC Test Report of E397Bu-501 flac-MrA
HUAWEl FCC ID: QISE397BU-501 LN mmmme

Appendix F

Radiated spurious emission
According to FCC Part 2.1053& Part 24.238
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g@ FCC Test Report of E397Bu-501 %

HUAWE FCC ID: QISE397BU-501 Y e

GPRS 1900

(9kHz-30MHz)
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HuAwel FCC ID: QISE397BU-501 L

\\

il

TESTING

(3GHz~18GHz)

o
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\\

il

TESTING
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HuAwel FCC ID: QISE397BU-501 L

\\

il
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HUAWE FCC ID: QISE397BU-501 Y e

(9KHz~30MHz)
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HuAwel FCC ID: QISE397BU-501 L

\\
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TESTING
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HUAWE FCC ID: QISE397BU-501 Y e
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HUAWE FCC ID: QISE397BU-501 Y e
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HUAWEI FCC ID: QISE397BU-501 L7

Appendix G

Frequency Stability
According to FCC Part 2.1055& Part 24.235
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g@ FCC Test Report of E397Bu-501 =
HUAWE FCC ID: QISE397BU-501 W e
Frequency Error vs. Temperature:
Test RF Volt. Temp. Freq. Error | Freq. vs. Freq. vs. Limit Verdict
Mode Ch. [Hz] rated 20 °C [ppm]
[Ppm] [Ppm]
™ 1 M 100% -30 °C 12 0.006383 --- +2.5 Pass
-20 °C 17 0.009043 --- 2.5 Pass
-10 °C -14 -0.00745 --- +2.5 Pass
0°C 10 0.005319 --- 2.5 Pass
10 °C 16 0.008511 --- +2.5 Pass
20 °C -13 -0.00691 --- 2.5 Pass
30 °C -15 -0.00798 --- +2.5 Pass
40 °C 13 0.006915 --- 2.5 Pass
50 °C -15 -0.00798 --- +2.5 Pass
™ 2 M 100% -30 °C 13 0.006915 --- 2.5 Pass
-20 °C -14 -0.00745 --- +2.5 Pass
-10 °C 13 0.006915 --- 2.5 Pass
0°C -15 -0.00798 - 2.5 Pass
10 °C 13 0.006915 --- 2.5 Pass
20 °C 14 0.007447 --- 2.5 Pass
30 °C -9 -0.00479 --- 2.5 Pass
40 °C 12 0.006383 --- 2.5 Pass
50 °C 12 0.006383 --- 2.5 Pass
™ 3 M 100% -30 °C 8 0.004255 --- 2.5 Pass
-20 °C 12 0.006383 --- 2.5 Pass
-10 °C -12 -0.00638 --- 2.5 Pass
0°C 11 0.005851 --- 2.5 Pass
10 °C -19 -0.01011 --- 2.5 Pass
20 °C -18 -0.00957 --- 2.5 Pass
30 °C -11 -0.00585 --- 2.5 Pass
40 °C 12 0.006383 --- 2.5 Pass
50 °C -15 -0.00798 --- 2.5 Pass
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HUAWE FCC ID: QISE397BU-501 L7
Frequency Error vs. Voltage:
Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Mode Ch. Error [HZz] | rated 20 °C [ppm]
[Ppm] [Ppm]
™ 1 M 20 °C 85 % 18 0.009574 - 2.5 Pass
100 % 17 0.009043 - 2.5 Pass
115 % 12 0.006383 - +2.5 Pass
™ 2 M 20 °C 85 % -10 -0.00532 - 2.5 Pass
100 % -14 -0.00745 - 2.5 Pass
115 % 15 0.007979 - 2.5 Pass
™ 3 M 20 °C 85 % -16 -0.00851 -— 2.5 Pass
100 % 17 0.009043 -— 2.5 Pass
115 % -13 -0.00691 - 2.5 Pass
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